1
2
3
4
5
6
7
8
9
10
11
12
13
14
1
Part reference: 105385

Oil Filter Bracket RAL9006

Part reference 105495

Oil Filter Bracket RAL9010

2
Part reference: 102992

Plug M10x1

3
Part reference: 105041

Oil Filter

4
Part reference: 407571

Banjo Bolt M20x1.5

5
Part reference: 401167

O-Ring

6
Part reference: 403801

O-Ring

7
Part reference: See Lifting Eye

Bracket

8
Part reference: See Lifting Eye

Bolt

9
Part reference: 407263

Bracket

10
Part reference: 404866

Bolt M6x12 8.8

11
Part reference: 403602

Banjo Bolt M20x1.5

12
Part reference: 403603

Seal 20x26x1.5 Al

13
Part reference: 407052

O-Ring

14
Part reference: See Engine Management System

Switch Oil Pressure

Oil Filter

PositionPart referenceDescriptionBuy
1Oil
Filter Bracket
105385Oil Filter Bracket RAL9006 (silver-gray painted)
105495Oil Filter Bracket RAL9010 (white painted)
2102992Plug M10x1 (thread TufLok coated)
3105041Oil Filter (replace part)
4407571Banjo Bolt M20x1.5
5401167O-Ring (replace part)
6403801O-Ring (replace part)
7See Lifting EyeBracket
8See Lifting EyeBolt
9407263Bracket
10404866Bolt M6x12 8.8
11403602Banjo Bolt M20x1.5
12403603Seal 20x26x1.5 Al (replace part)
13407052O-Ring (replace part)
14See Engine Management SystemSwitch Oil Pressure